EPA Evaluation of
. Energy Conservation
Measures

for Wastewater Treatment Facilities

EPA 832-R-10-005 SEPTEMBER 2010




U.S. Environmental Protection Agency
Office of Wastewater Management
1200 Pennsylvania Avenue NW
Washington, DC 20460

EPA 832-R-10-005

September 2010

Cover photo:
Bucklin Point WWTF, MA. Photo courtesy of Narragansett Bay Commission.

Cover insert photos (left to right):

High Speed Magnetic Bearing Turbo Blower at the De Pere WTF, WI. Photo courtesy of Green Bay
Metropolitan Sewerage District.

Oxidation Ditch with Aeration Rotor at the City of Bartlett WWTP #1, TN. Photo courtesy of City of
Bartlett Wastewater Division.

Variable Outlet Vane Diffuser. Photo courtesy of Turblex, Inc.
[...]
the wastewater in the anaerobic zone to maintain suspension of the solids and PAls. The mixers,
however, cannot impart oxygen to the water (this would cause them to use oxygen as their electron
exceptor instead of nitrate). Similarly for the anaerobic zone in biological phosphorus removal systems,
mixers are needed to contact waste and microorganisms but must not transfer oxygen to the water
(oxygen would promote growth of microorganisms other than PAOs which would compete with them
for the food source). Low-speed submersible mixers are commonly used for these processes.

Two emerging ECMs have been identified to reduce the energy required to mix anoxic and
anaerobic zones: hyperbolic mixers and pulsed large bubble mixing.

6.4.1 Hyperbolic Mixer

A new hyperboloid mixer has undergone full-scale testing at two large wastewater treatment
plants in the U.S. and has shown significant energy savings compared to traditional submersible mixers.
The mixer is a vertical shaft-type mixer with a hyperboloid-shaped stirrer located close to the bottom of
a tank. The stirrer is equipped with transport ribs that cause acceleration of the wastewater in a radial
direction to promote complete mixing (see Figure 6-2 for a schematic). The hyperboloid mixer has been
used in Europe for more than ten years with installations in Germany, Holland, and Belgium (Gidugu et
al. 2010).

Evaluation of Energy Conservation Measures 6-8 September 2010



MOTR
r% : GEAR REDUCER
A = 5

/— PITCH ELADE
=

/7 PITCH BLADE

N HYPERBOLOID IMPELLER

[l

N
1\\— GUIDIG BUSHING

Hyperboloid Mixer

Figure 6-2. Typical Installation of a Hyperboloid Mixer
Source: Gidugu et al. 2010. Used with permission.

Evaluation of Energy Conservation Measures 6-9 September 2010



A recent study at the Bowery Bay Water Pollution Control Plant (WPCP) in New York City
compared the performance of traditional submersible mixers (specifically 2 blade propeller mixers
mounted to the side of the tank) to a hyperbolic mixer, the HYPERCLASSIC HC RKO 2500® (Fillos and
Ramalingam 2005) for anoxic zone mixing. Researchers evaluated the two mixers based on their ability
to:

e Sustain uniform distribution of suspended solids in the basin,
e Maintain a low DO concentration (< 0.3 milligrams per liter), and
e Maintain a hydraulic profile supportive of denitrification (as determined using tracer tests).

Although both mixers at the Bowery Bay WPCP were able to achieve good distribution of solids with low
DO, the Hyperclassic mixer had a superior hydraulic profile. Moreover, the authors reported lower
energy needs for the Hyperclassic mixer due to its design: 2.2 brake horsepower (bhp) for the
Hyperclassic mixer compared to 6.0 bhp for the submersible mixer. The authors reported a total energy
cost of $1,131 for the Hyperclassic mixer compared to $3,075 for the submersible mixer per anoxic zone
per year, for a savings of close to $2,000 based on a current energy rate of $0.039 per kWh*. The capital
cost of the Hyperclassic mixer is approximately $10,000 more than the uniprop mixer, so simple payback
would be approximately five years per anoxic zone.

Gidugu et al. (2010) reported results of side by side testing of the new hyperboloid mixer and a
conventional hydrofoil mixer at the Blue Plains WWTP in Washington, D.C. The hydrofoil mixer, which is
widely used in the U.S., has a vertical shaft and a hydrofoil impeller with four angled stainless steel
blades (Gidugu et al. 2010). See Figure 6-3 for a schematic of the hydrofoil mixer. Two 20 hp hydrofoil
mixers were installed in one of the anoxic zones at the Blue Plains WWTP in October 2004 for
evaluation. Six 10 hp hyperboloid mixers were installed in three anoxic zones (two per zone) for testing
in October 2008. Researchers collected data to create DO and TSS profiles in all four anoxic zones in
June 2008 to evaluate mixing.

Results showed similar results to Bowery Bay WPCP, with the hyperboloid mixer achieving good
distribution of solids with low DO. TSS concentrations within the hyperboloid mixer were spread out
over a smaller range of values than within the traditional hydrofoil mixer, indicating more uniform
mixing. Gidugu et al. (2010) present a comparison of energy use, citing 9.7 bhp per unit for the 10 hp
hyperboloid mixer compared to 17.3 bhp for the hydrofoil mixer. Based on an electricity cost of
$0.10/kWhr, they estimated energy savings potential of over $5,000 per year per mixer. At a cost
difference of only $2,000 more for the hyperboloid mixer compared to the hydrofoil mixer, simple
payback would be less than one year.

* Based on this information, energy use for the Hyperclassic mixer would be 29,000 kWh/yr compared to 78,850
kWh/yr for the submersible mixer for an energy savings of 49,850 kWh/yr per anoxic zone.

Evaluation of Energy Conservation Measures 6-10 September 2010



MOTOR

GEAR REDUCER

h SHAFT

HYDROAIL IMPELLER

%J WITH £ELADES

'

10-10°

Conventional Hydrofoil Mixer

Figure 6-3. Conventional Hydrofoil Mixer
Source: Gidugu et al. Used with permission.

Evaluation of Energy Conservation Measures 6-11

September 2010



6.4.2 Pulsed Large Bubble Mixing

An innovative mixing technology by Enviromix called Bio"“'x reduces energy required for anoxic or
anaerobic zone mixing by firing short bursts of compressed air into the zone instead of mechanically
mixing it. Uniquely designed nozzles produce a mass of large air bubbles, ranging from marble to softball
size, which mix the water as they rise to the surface (Randall and Randall 2010). The large air bubbles,
much larger than those made by coarse bubble diffusers, are designed to minimize oxygen transfer and
maintain anoxic or anaerobic conditions. The system includes a PLC to manage the timing of the air
control valve firing, which gives the operator flexibility to respond to different conditions within the
tank. The manufacturer reports that the system has non-clogging, self cleaning in-tank components that
require no maintenance. See Figure 6-4 for a typical installation and the manufacturer’s website for
additional information (http://www.enviro-mix.com/biomx.php).

Figure 6-4. Typical BioMix"" Installation
Source: EnviroMix. Used with permission

An independent study at the F. Wayne Hill Water Resources Center in Gwinnett County, Georgia
compared the performance and energy use of Bio"'x to submersible propeller mixers (Randall and
Randall 2010). The plant, treating 30 mgd on average with a design flow of 60 mgd, operates up to 10
parallel treatment trains each with anaerobic, anoxic, and aerobic zones for biological nitrogen and
phosphorus removal. In the spring of 2009, the Bio"“'x system was installed in two anaerobic cells of one
treatment train. The system consisted of an Ingersoll Rand 5 — 15 hp variable speed rotary screw
compressor, piping, controls, and floor mounted nozzles. Findings from the technology evaluation
performed in January 2010 are summarized below.

e Dye tracer tests showed similar mixing for the Bio™x and submersible mixer systems.
e Total suspended solids (TSS) profiles showed that the Bio"'x unit is capable of mixing to

homogeneity similarly to the submersible mixing units, although variability in the Bio"'x cells
was slightly higher.

Evaluation of Energy Conservation Measures 6-12 September 2010



e Continuous oxidation reduction potential (ORP) measurements over periods of 12 to 28
hours showed 95" percentile ORP values of less than -150 millivolts (mv), which is indicative
of anaerobic environments. Given the success in anaerobic environments (< -100 mv), the
technology is also applicable for use in anoxic environments.

e Power analyzer readings taken simultaneously showed that energy (in kW) required to mix
one anaerobic cell using the Bio"'x system was 45 percent less than the energy required by a
submersible mixer. When operated in three cells using the same compressor, 60 percent
less energy was required (0.097 hp/1000 cf)

The manufacturer also presents test results conducted from April 2009 through February 2010, available
online at http://www.enviro-mix.com/documents/FWayneHillEnergySuccessStory2009-091001.pdf.

6.5 References

Cooper, N., J. Marshall, K. Hunt, and J. Reidy. 2007. Less Power, Great Performance System
modifications shrink a Georgia membrane bioreactor’s power demand. Water Environment &
Technology. Alexandria, VA: WEF. 19(2): 63-66.

Efficiency Partnership. 2001. Water/Wastewater Case Study: Central Contra Costa Sanitary District. Flex
Your Power. http://www.fypower.org/pdf/CS Water CCCSD.pdf. Retrieved January 27, 2010.

Faber, J. 2010. Email communication to the author. March 26, 2010.

Fillos, J. and K. Ramalingam. 2005. Evaluation of Anoxic Zone Mixers at the Bowery Bay WPCP. New York
City Department of Environmental Protection, Process Planning Section, Division of Operations Support,
Bureau of Wastewater Treatment. Contract # PW-047.

Gidugu, S., S. Oton, and K. Ramalingam. 2010. Thorough Mixing Versus Energy Consumption. New
England Water Environment Association Journal, Spring 2010.

Ginzburg, B., J. Peeters, and J. Pawloski. 2008. On-line Fouling Control for Energy Reduction in
Membrane Bioreactors. Presented at Membrane Technology 2008. Atlanta, GA. WEF.

Leong, L.Y.C,, J. Kuo, and C Tang. 2008. Disinfection of Wastewater Effluent— Comparison of Alternative
Technologies. Water Environment Research Foundation (WERF), Alexandria, VA.

Lim, A.L. and R. Bai. 2003. Membrane Fouling and Cleaning in Microfiltration of Activated Sludge
Wastewater. Journal of Membrane Science. 216 (2003), 279 — 290.

Pacific Gas and Electric Company (PG&E). 2001. Energy Benchmarking Secondary Wastewater Treatment
and Ultraviolet Disinfection Processes at Various Municipal Wastewater Treatment Facilities. San
Francisco, CA. Available online at http://www.ceel.org/ind/mot-sys/ww/pge2.pdf .

Peeters, J., J. Pawloski and J. Noble. 2007. The evolution of immersed hollow fibre membrane aeration
for MBR, IWA 4th International Membrane Technologies Conference, Harrogate, UK.

Peng, J., Y. Qiu, and R. Gehr. 2005. Characterization of Permanent Fouling on the Surfaces of UV
LampsUsed for Wastewater Disinfection. Water Environ. Res. 77(4), 309-322.

Evaluation of Energy Conservation Measures 6-13 September 2010



Phillips, D. L. and M. M. Fan. 2005 Automated Channel Routing to Reduce Energy Use in Wastewater UV
Disinfeciton Systems. University of California, Davis. Davis, California.

Randall, C.W. and W. O. Randall. 2010. Comparative Analysis of a Biomix System and a Submersible
Propeller Mixer: Mixing in Anaerobic Zones at the F. Wayne Hill Water Resources Center, Buford,
Georgia. Report provided in an e-mail from Clifford W. Randall to the author on May 4, 2010.

Salveson, A., T. Wade, K. Bircher, and B. Sotirakos. 2009. High Energy Efficiency and Small Footprint
with High-Wattage Low Pressure UV Disinfection for Water Reuse. Presented at the International
Ultraviolet Association (IUVA)/ International Ozone Association(IOA) North American Conference. May
5, 2009. Boston, MA

USEPA. 1999. Wastewater Technology Fact Sheet: Ultraviolet Disinfection. Office of Water. EPA 832-F-
99-064. Available online at http://www.epa.gov/OWM/mtb/uv.pdf

USEPA. 2006. Ultraviolet Disinfection Guidance Manual for the Final Long Term 2 Enhanced Surface
Water Treatment Rule. Office of Water. EPA 815-R-06-007. Available online at
http://www.epa.gov/safewater/disinfection/It2/pdfs/guide 1t2 uvguidance.pdf

Wallis-Lage, C.L. and S. D. Levesque. 2009. Cost Effective & Energy Efficient MBR Systems. Presented at
the Singapore International Water Week. June 22 — 26, 2009. Suntec Singapore International
Convention and Exhibition Center. Available online at
http://bvwater.files.wordpress.com/2009/05/abstract siw09 wallis-lage.pdf

WEF and ASCE. 2010. Design of Municipal Wastewater Treatment Plants — WEF Manual of Practice 8 and
ASCE Manuals and Reports on Engineering Practice No. 76, 5th Ed. Water Environment Federation,
Alexandria, VA, and American Society of Civil Engineers Environment & Water Resources Institute,
Reston, Va.

WEF. 2009. MOP No. 32: Energy Conservation in Water and Wastewater Facilities. Prepared by the
Energy Conservation in Water and Wastewater Treatment Facilities Task Force of the Water
Environment Federation. McGraw Hill, New York.

Evaluation of Energy Conservation Measures 6-14 September 2010



7. Energy Conservation Measures for Solids Processing

Chapter 7 covers:
7.1 Introduction
7.2 Digestion
7.3 Incineration
7.4 Thermal Drying
7.5 References
7.1 Introduction

Wastewater utilities use a variety of treatment techniques to convey, store, and process solids.
Biological, chemical, or thermal stabilization processes are used to reduce pathogens, vector attraction,
and odors. These are commonly followed by dewatering techniques to concentrate the solids before
disposal. Concentrating the solids removes excess liquid that can be recycled to the head of the
treatment plant and reduces the hauling and disposal expense. The final treated product is either sent
to a landfill (which is becoming less common), incinerated, or reused as land-applied biosolids or
biosolids products. The energy used to process residual solids at a wastewater treatment plant (WWTP)
varies greatly depending on the treatment and dewatering techniques used.

Sections 7.2 and 7.3 identify innovative energy conservation measures (ECMs) for digestion and
incineration, respectively, and provide supporting data from case histories. Section 7.4 describes an
emerging ECM for thermal drying: solar drying. Although several sources cite a growing use of solar
drying beds, full scale operating data have not been identified (thus, it's categorization as emerging).
The reader is referred to the Water Environment Federation (WEF) Manual of Practice (MOP) No. 32,
Energy Conservation in Wastewater Treatment Facilities (2009) for general guidance on designing and
operating solids treatment processes to reduce energy use.

7.2 Digestion

Aerobic and anaerobic digestion are common methods used to stabilize sludge at wastewater
treatment plants. Aerobic digestion is an energy intensive process that breaks down organic material in
the presence of oxygen. It generally produces less residual solids than anaerobic digestion and is easy to
operate; however, in addition to being energy intensive, it produces a sludge that is difficult to dewater
and may further decompose, potentially causing odor problems (WEF 2009). Anaerobic digestion is a
fairly energy efficient process that breaks down volatile organic matter into methane, carbon dioxide,
ammonia, and water in the absence of oxygen. The biogas produced by anaerobic digestion can be
captured and used to generate electricity and heat.

WEF (2009) describes the following ECMs that can be used to conserve energy during aerobic
digestion:

e Aerobic-anoxic operation
e Operation at low dissolved oxygen (DO) concentrations

Evaluation of Energy Conservation Measures 7-1 September 2010



e Reducing digestion time by meeting vector attraction criteria using the specific oxygen
uptake rate (SOUR)
e Assessing optimal solids concentration

Because methods for introducing oxygen to aerobic digesters are similar to methods used for aeration,
ECMs for aeration as described in Chapters 4 and 5 of this report can also be considered for aerobic
digestion. For example, replacing coarse bubble with fine bubble diffuser systems and use of automated
DO control can reduce aerobic digestion energy requirements by 20 to 50 percent.' ECMs are most
effective if the digester is oxygen limited rather than mixing limited (i.e., the air flow rate needed to
supply oxygen exceeds the air flow rate needed to maintain proper solids suspension). Engineers should
use caution because some plants have observed premature wear of fine bubble diffusers due to the
abrasive nature of the thickened solids. Wear of the diffusers can be minimized by incorporating proper
grit removal in the influent treatment process.

Many techniques can be used to optimize biogas production by anaerobic digesters. For
[...]
to comply with the promulgation of Title V and “zero visiobe emissions” requirements of the Clean Air
Act, the capacity of the MHFs at WSSC was reduced to 12 dtpd and external afterburners were installed,
which increased natural gas consumption.

Many furnaces that are now employed to incinerate biosolids are equipped with flue gas
recirculation and waste heat recovery systems integral to the design of the furnace. Flue gas
recirculation controls air emissions while allowing the furnace to be operated at a lower temperature.
Recovered heat energy from the furnace exhaust can be utilized to pre-heat the combustion air fed to
the furnace. Since combustion air represents a significant heat load (fuel consumption requirement) to
the furnace. pre-heating combustion air with waste heat reduces the amount of fuel required by the
furnace to effect sludge incineration. Older MHFs that are not equipped with such energy saving
features can be modified and upgraded to incorporate waste heat recovery/combustion air pre-heating,
not only resulting in fuel savings but also increasing furnace capacity and reducing maintenance.

The Western Branch MHFs were retrofitted in 2009 and 2010 with Flue Gas Recirculation (FGR)
systems that take exhaust flow from the top hearth of the furnace and re-injects it into the one of the
lower hearths. The recirculated flue gas mixes with the higher temperature combustion gases, providing
ample time and temperature to completely oxidize the volatile hydrocarbons released from the sludge
feed entering the top hearth of the NHF. This allows the furnace to run at a lower temperature (or
without exhaust gas afterburner), optimizing fuel consumption and eliminating ash slagging. The MHFs
were also retrofitted with air-to-air waste heat recovery heat exchangers that recover and utilize the
heat contained in the furnace exhaust streams (exhaust combustion air and center shaft cooling air) to
preheat the furnace combustion air, reducing the heat load to and fuel consumption of the furnace.
Circle Slot Jets were added to convey the preheated combustion air into the hearths to increase

Evaluation of Energy Conservation Measures 8-12 September 2010



turbulence and air-fuel mixing. The improved convection and turbulence increases drying and
combustion rates of the furnaces, resulting in an increase in their capacity.

The modifications to the Western Branch WWTP MHFs have resulted in the following benefits:

e Increased the throughput capacity of the furnace to 17 to 19 dptd from 12 dtpd (a 42% to
58% increase), postponing the need to build new furnaces to meet growing demand.

e Reduced NOx emissions from the MHFs to meet Best Available Control technology

e Reduced natural gas consumption and cost by 320,000 therms per year (a 76% reduction)
and $400,000 per year, respectively.

Energy and maintenance savings will achieve a payback on the $4.5 million in approximately 11 years.

Case Study No. 8, Permit Safe and Energy Smart Greening of Wastewater Treatment Plant Operations
at the San Jose / Santa Clara (CA) Water Pollution Control Plant

The San Jose/Santa Clara Water Pollution Control Plant (SJ/SC WPCP), one of the largest
advanced wastewater treatment facilities in California, serves a population of 1,500,000 people in a 300
square mile area encompassing San Jose, Santa Clara, Milpitas, Campbell, Cupertino, Los Gatos, Saratoga
and Monte Sereno. The Plant, treating an average daily flow of 107 mgd, was last upgraded from a two-
stage nitrification process to a step-feed Biological Nutrient Removal (BNR) process in 1995.

In 2008, the SJ/SC WPCP implemented the following Energy Conservation Measures (ECMs)
projects with financial assistance from the California Wastewater Process Optimization Program
(CalPOP):

e Optimization of three Plant pumping systems (Post Screening, Post Primary Settling and Post
Clarification).

o Implementation of pulsed air mixing of the WPCP’s BNR process anaerobic and anoxic reactors.
e Optimization of the sludge thickening Dissolved Air Flotation (DAF) pressurization pumps.

All three ECM projects involved the development and implementation of proprietary control system
algorithms.

The Post Screening, Post Primary Settling and Post Clarification pumping systems’ optimization
project resulted in electrical energy use reductions of 13.33 kW/million gallons (MG) (a 22% reduction),
19.9 kW/MG (a 23.5% reduction) and 21.6 kW/MG (a 17% reduction), respectively. Pulsed air mixing of
the BNR process anaerobic and anoxic reactors reduced natural gas consumption by 1.2 X 10" BTU/yr (a
38% reduction) and electrical energy consumption by 4.8 X 10° kWh/yr ,a 23% reduction (aeration for
one of the two BNR trains at SJ/SC WPCP is provided by internal combustion engine driven blowers; the
blowers for the second BNR train are electric motor driven). Optimization of the operation of the DAF
pressurization pumps reduced electrical energy consumption by 1,603,030 kWh/yr (a 64% reduction).

Evaluation of Energy Conservation Measures 8-13 September 2010



Testing and verification of these ECM projects by the SJ/SC WPCP’s energy utility (Pacific Gas &
Electric) reported a total energy savings of $1,178,811 per year. With a total implementation cost for
these three ECM projects of $269,569, the payback for the combined ECM projects was less than 3
months.

Case Study No. 9, Diffuser Upgrades and DO Controlled Blowers at the Waco, TX Metropolitan Area
Regional Sewer System Wastewater Treatment Facility

The Waco Metropolitan Area Regional Sewer System (WMARSS) Treatment facility is a 22.8 mgd
(average daily flow) single-stage nitrification plant with multi-stage centrifugal blowers. The facility was
experiencing difficulty achieving single stage nitrification because the existing aeration system was
unable to deliver the required oxygen to complete the nitrification reaction. As a result, the air flow rate
for the diffusers was set at a rate that exceeded the design rate of the diffusers causing them to produce
coarse bubble vs. fine bubbles, further exacerbating the inadequate transfer of oxygen into the
wastewater.

The WMARSS facility staff analyzed the problem and concluded that an upgrade to the aeration
system was necessary. Under the upgrade, the number of fine bubble diffusers in each basin was
increased from 2,800 to 3,500. In addition, a DO probe was added into each of the aeration basins’
three aeration zones (mid-way in the first and second aeration zones and at the end of the third
aeration zone). The control system was upgraded to provide automatic control based on the readings of
the DO monitoring system.

The upgrades to the aeration system cost $397,708 (total installed cost). The installation was
done by plant personnel so no outside installation costs were incurred by WMARSS. Electrical energy
savings of $331,272 were realized in the first two years and $335,907 in year 3 following the
installation/commissioning of the ECM project, resulting in a payback of 2.4 years. Between 2003 and
2008, the system reduced electrical energy consumption by an average of 4,642,741 kWh/yr (33%
reduction) representing over 2.5 million dollars in energy cost savings over this period (an average annual
energy cost savings of $423,226/yr). In addition to energy savings, labor costs have been reduced as
operators no longer are required to perform routine DO readings and associated manual blower
adjustments. Since the nitrification process is now working as designed, nitrate levels are lower in the
effluent, reducing chlorine demand in the disinfection process, and thus resulting in reduced chemical
costs for chlorine.

Evaluation of Energy Conservation Measures 8-14 September 2010



Appendix A

Facility Case Studies

Case Study No. 1, Magnetic Bearing Turbo Blowers at the Green Bay Metropolitan Sewerage District De
Pere Wastewater Treatment Facility

Case Study No. 2, Turblex Blowers and Air Flow Control Valves at the Sheboygan Regional Wastewater
Treatment Plant

Case Study No. 3, Upgrade from Mechanical Aeration to Air-bearing Turbo blowers and Fine Bubble
Diffusers at the Big Gulch Wastewater Treatment Plant

Case Study No.4, Optical DO Sensor technology and Aerator Rotor VFD Control at the City of Bartlett
Wastewater Treatment Plant

Case Study No.5, Advanced Aeration Control for the Oxnard, CA Wastewater Treatment Plant

Case Study No. 6, DO Optimization Using Floating Pressure Blower Control in a Most Open Valve
Strategy at the Narragansett Bay Commission Bucklin Point WTF

Case Study No. 7, Multiple Hearth Biosolids Incinerator Upgrade — Capacity and Fuel Efficiency
Improvements at the Washington Suburban Sanitary Commission Western Branch WWTP

Case Study No. 8, Permit Safe and Energy Smart Greening of Wastewater Treatment Plant Operations at
the San Jose / Santa Clara (CA) Water Pollution Control Plant

Case Study No. 9, Diffuser Upgrades and DO Controlled Blowers at the Waco Metropolitan Area Regional
Sewer System Wastewater Treatment Facility






EVALUATION OF ENERGY CONSERVATION MEASURES FOR
WASTEWATER TREATMENT FACILITIES

CASE STUDY NO. 1

Magnetic Bearing High Speed Turbo Blowers
Green Bay Metropolitan Sewerage District — De Pere Facility
De Pere, Wisconsin
Facility Size: 14.2 mgd design, 8 mgd average daily flow

Figure 1: Aerial View of the GBMSD - De Pere Wastewater Treatment Facility

(Photo provided courtesy of the Green Bay Metropolitan Sewerage District)

Facility/Process Description:

The Green Bay (WI) Metropolitan Sewerage District’s (GBMSD) De Pere Wastewater Treatment
Facility (WWTF) serves the City of De Pere, portions of the Village of Ashwaubenon and portions of the
Towns of Lawrence, Belleview, and Hobart. GBMSD acquired ownership of the De Pere WWTF from the
City of De Pere on January 1, 2008.

Evaluation of Energy Conservation Measures 1 September 2010
De Pere (WI) WWTF Case Study




The original circa mid-1930’s plant (a primary treatment facility with sludge digestion) was
upgraded in 1964 to an activated sludge process, with chlorination for disinfection. In the late 1970s,
there was a major upgrade to the facility (which represents the current operational scheme), including a
two stage activated sludge process with biological phosphorus removal, tertiary filtration (gravity sand
filters), solids dewatering with incineration, and liquid chlorine disinfection.

Influent data for the De Pere WWTF are presented in Table 1.

Table 1: Profile of De Pere WWTF Influent Data (Y2009)

Parameter Daily Average

Flow (mgd) 8
BOD (lbs/day) 29,070
TSS (lbs/day) 18,587
Ammonia-N (lbs/day) | Not Monitored
Phosphorus (Ibs/day) 307.5

In 1997, additional upgrades to the facility were initiated, beginning with UV disinfection
replacing the liquid chlorine system. The chlorine disinfection system is currently maintained as a back-
up system. Several other major upgrades included: replacement of the coarse influent screens with fine
screens (1998-1999), renovation of the multi-media tertiary filtration system to a single media U.S. Filter
Multiwash air scour system (1999-2000), and a solids handling upgrade which included installation of
two gravity belt thickeners (replacing dissolved air flotation) and the addition of two filter presses
(2001-2002).

Figure 2 presents the process flow diagram for the GBMSD - DePere WWTF, a two-stage
activated sludge treatment plant with tertiary filtration.

Influent to the plant undergoes fine screening and is subsequently pumped to preliminary
treatment (grit removal followed by grease removal, utilizing two 50 ft X 50 ft clarifiers with
grease/scum collection). The influent pump station consists of four 150 hp, 10 mgd pumps. Screenings
are disposed in a landfill. Grit, oil and grease removed in preliminary treatment units are also disposed
in a landfill.

Biological treatment is conducted in two serial stages, each with a 1.1 mgd anaerobic zone (for
phosphorus removal) followed by a 2.2 mgd aeration zone. Approximately 100% of the mixed liquor
suspended solids from the aeration zone is recycled to the anoxic zone. Aeration is provided by six
(each), 6000 scfm, 330 hp turbo blowers for the 1* stage aeration process and three (each), 4000 scfm,
250 hp multi-stage centrifugal blowers for the 2" stage aeration process.

The first stage biological treatment is followed by clarification (two each, 100 ft diameter, 13.7 ft
side water depth clarifiers (one on line for each aeration basin)). Clarifier effluent from the first stage
biological treatment process can be further treated in the second stage treatment process. However, all
wastewater is currently treated only in the first stage biological process. The second stage of biological
treatment is not currently utilized since it is not required to achieve discharge compliance. Biological
treatment is followed by three 125 foot diameter, 10.9 foot side water depth clarifiers. Clarifier effluent

Evaluation of Energy Conservation Measures 2 September 2010
De Pere (WI) WWTF Case Study



(RAS)

A

Y A
]
“ 2nd Stage Final Clarification
Aeration Basin
Raw Sewage (Biological Treatment)
[nfluent (RAS)
4 A L

Y

- - - - - - —==— River
Fine Screening Pump Statlon Preliminary Treatment 1st Stage Intermediate Tertlary UV DisInfectlon
Grit & Grease Aeration Basin Clarification Sand Filters
& Removal L (Biological Treatment) |
(WAS) (WAS)
Gritto Grease to
Landfill Landfill
Waste Activated Sludge o
— - - — ——=— Ash to Landfill
Gravity Belt Thickened Sludge Plate & Frame Incineration
Thickeners Conditioning Filter Press
(Dewatering) i
Online May, 1978 to Present
— = Sludge Design Flows:
to Landfll Average Dry - 9.5 MGD
Belt Fllter Press Design Flow - 14.2 MGD

(Dewatering) Max Hourly Dry - 23.8 MGD

Max Hourly Wet - 30.0 MGD

Flg ure 2: GBMSD - De Pere WWTF Process Flow Dia gram (graphic provided courtesy of Green Bay Metropolitan Sewerage District)

Evaluation of Energy Conservation Measures 3 September 2010
De Pere (WI) WWTF Case Study



is polished by tertiary sand filtration and disinfected using UV prior to discharge. During periods of high
flow, UV disinfection is supplemented by disinfection with liquid chlorine.

Clarifier underflow (WAS — waste activated sludge) from biological treatment undergoes one of
two dewatering processes. Approximately 75% of the WAS undergoes thickening (two each, 2 m gravity
belt thickeners), chemical conditioning (lime and ferric chloride), dewatering (two each, 1.5 m X 2 m
plate and frame filter press) and incineration (18.75 foot diameter, 7 hearth, 7,500 Ib/hr multiple hearth
incinerator). The incinerator ash is disposed in a landfill. The balance of the WAS is chemically
conditioned with polymer and dewatered in two each, 2 m belt filter presses. The dewatered sludge is
disposed in a landfill. Filtrate from sludge thickening and dewatering operations is returned to 1* stage
biological treatment.

The most recent upgrade (2003-2004) replaced the facility’s 1" stage treatment centrifugal
blowers (See Figure 3) with high-speed, magnetic turbo blowers (See Figure 4), the first installation of
this new, energy efficient technology in the country. Because the 2nd stage aeration process is currently
not utilized, only the 1% stage process blowers were replaced under the ECM project.

Figure 3: Multi-stage Centrifugal Blowers - GBMSD - De Pere Wastewater Treatment Facility
(Photo provided courtesy of the Green Bay Metropolitan Sewerage District)

Evaluation of Energy Conservation Measures 4 September 2010
De Pere (WI) WWTF Case Study



Figure 4: Magnetic Bearing Turbo Blowers - GBMSD - De Pere Wastewater Treatment Facility
(Photo provided courtesy of the Green Bay Metropolitan Sewerage District)

Description of Energy Conservation Measures (ECMs):

In October 2004, the City of De Pere commissioned six new high speed, magnetic bearing turbo
blowers (330 hp HST Model $9000-1-H-5 manufactured by ABS, Inc.) for the facility’s 1% stage aeration
process. Prior to the blower replacement ECM project, the facility’s existing blowers (five each, 450 hp
multi-stage centrifugal blowers) had reached the end of their service life, requiring an extensive and
expensive rebuild or replacement. An evaluation by the WWTP operations manager and their engineer
determined that replacement of the existing multi-stage centrifugal blowers with magnetic bearing
turbo blowers would meet the wastewater utility’s mission of providing the highest quality of
wastewater treatment for their service area customers at the lowest cost. The new blowers would help
meet this goal by:

e Increasing the efficiency of the aeration system and reducing energy costs.

e Reducing/eliminating normal routine maintenance requirements of the aeration system.

e Reducing operating costs through better matching of blower capacity to aeration demand
(operating two to three 330 hp turbo blowers versus two to three 450 hp centrifugal blowers).

e Maintaining high efficiency over a wide range of operation, while offering a high degree of
turndown.

ECM Commissioning Date:

Six new 330 hp magnetic bearing turbo blowers were commissioned October 18, 2004 replacing
five 450 hp centrifugal blowers.

Evaluation of Energy Conservation Measures 5 September 2010
De Pere (WI) WWTF Case Study



Description of ECM Project Drivers and Issues:

Implementation of the blower replacement project was initiated by the City of De Pere in
response to the need to address the situation in which the aeration system blowers had reached the
end of their design operating life. Other drivers for the project included requirements for increasing the
plant’s capacity, reducing the amount of staff time for maintenance and control of the aeration system,
maintaining high quality effluent, and effecting energy savings. The WWTF management and their
engineer had determined that replacement of the blowers was necessary to continue providing their
customers with high quality wastewater treatment services at the lowest price.

Plant Influent and Effluent Quality

Table 2 provides a comparison of the De Pere WWTF performance prior to the implementation
of aeration system improvements (Y2003) and current (post-ECM implementation) performance.

Table 2: Monthly Average

Y2003 Y2009
Parameter Concentration Range, Concentration Range,
mg/L mg/L
BOD | Influent 453.10 to 704.07 380.09 to 499.43
Effluent 0.62 t0 5.69 2.31t06.10
Permit Limit 9 9
TSS | Influent 267.43 229.36to 352.46
Effluent 0.66 to 3.33 1.39t0 3.35
Permit Limit 10 10
NH; | Influent Note 1 Note 1
Effluent 0.14to 2.44 0.16to 4.14
e 24 (summer) 24 (summer)
Permit Limit 34 (winter) 34 (winter)
P Influent 5.43t08.24 4.05t06.12
Effluent 0.15t00.33 0.1t00.24
Permit Limit 1 1

Note 1: Influent concentration is not required to be monitored/reported as a
permit condition

Results

ECM Implementation Cost

Table 3 summarizes the implementation cost for the De Pere turbo blower ECM project:

Evaluation of Energy Conservation Measures 6 September 2010
De Pere (WI) WWTF Case Study



Table 3: ECM Implementation Cost

Cost Category Cost (in Y2004 $)
Capital Cost (Note 1) $850,000
Installation Costs Note 2
Total Cost Note 2

Note 1: Capital cost included replacement of the plant’s medium power
supply voltage system (2400 volts) to a lower voltage system (480 volts) to
provide compatibility with the new turbo blowers.

Note2: The blower replacement project was implemented as part of a larger
($2,000,000) plant infrastructure improvement project. Installation costs
exclusively associated with the blower upgrade are not available. Installation
costs for blowers are site specific and equipment specific. However. for
estimating purposes, installation costs often run 10% to 15% of capital costs.

Energy

Table 4 summarizes the De Pere WWTF electrical energy consumption and savings for the
aeration system improvement project.

Table 4: Electricity Use and Estimated Savings

Year | Annual Electrical Energy Use Electrical Energy Cost
Rate ‘ Annual Cost
Prior to ECM Implementation
2003 | 4,325,700 kWh | $0.0393/kWh | $170,000
Following ECM Implementation